DEXTER
STACK WASHER / DRYER = LIPS

Dryer Parts Data
SWD

65

Part # 8533-104-001 1/18



66

Dryer Cabinet Group

Description
1 | Panel Assy., Front- Upper (SS)

T-20SWD
9989-592-001

QTY

*

Insulation Front Panel, half moon (top)

9277-064-001

*

Insulation Front Panel, half moon (bottom)

9277-064-002

10 | Handle, Loading Door

9244-092-001

* | Screw, Handle 1/4-20 x 3/8

9545-018-017

11 | Stud, Door Catch, 3/4

9531-033-002

12 | Nut, Hex

8640-413-001

13 | Nut, Acorn

8640-413-003

14 | Catch, Loading Door

9086-015-002

15 | Pop Rivet for mtg. catch

8638-190-009

16 | Screw, Door to Hinge Strap (Special Black Type)

9545-052-001

17 | Washer, Fiber

1
1
1
2 | Screw, FLHDCR, 10B x- 1 3/4 9545-008-014 4
3 | Washer, Finish, #10 8641-585-001 4
* | Nut, Spring 8640-399-001 4
* | Hinge ,Backup Plate 9982-392-001 1
* | Screw, Countersink, 10-32X 1/2 9545-012-003 2
4 | Strap, Hinge (SS/Black) 9544-074-002 2
* | Screw, Hinge to Panel 9545-012-028 4
* | Door Assy., Loading Complete-Chrome/BLK/SS 9960-315-002 1
5 | Door Assy., Loading-Chrome(ring only) 9960-314-003 1
6 | Plate Assy., Hinge (SS) 9982-393-001 1
* | Screw, Hinge to Door 9545-012-015 4
* | Nut, Hinge to Door 8640-413-002 4
* | Cover, Hinge Plate 9074-377-002 1
* | Screw, Phillips-10B x 3/8 9545-008-010 2
7 | Glass, Door 9212-002-005 1
8 | Gasket, Glass Black 9206-413-003 1
* | Support, Door Glass 9548-117-000 1
* | Tool Install Dryer Door Gasket 8545-064-001 1
9 | Gasket, Outer Rim Black 9206-420-006 1
1
2
1
1
1
1
2
1
1

8641-436-003

Part # 8533-104-001 1/18




Cabinet Group

DEXTER
STACK WASHER / DRYER = LRSS

15

14

67

Part # 8533-104-001 1/18



Dryer Cabinet Group

20

__A,Q
%
3

STACK WASHER / DRYER

—

DRYER 2x&

Ty
(9]

Part # 8533-104-001 1/18

68



Cabinet Group Continued

Key Description T-20 SWD-11 QTY
20 | Escutcheon, SWD, Dryer opl 9994-039-001 1
21 | Trim, Overlay-Upper Black 9435-052-001 1
* | Screw, #4-40 x 3/16 9545-020-009 12
22 | Nameplate Stack Dryer Express Black 9412-240-001 1
* | Lint Drawer Assembly Black 9866-008-005 1
* | Drawer, Front PTD 9974-016-002 1
* | Washer, Flat, #10 8641-581-006 2
* | Washer, Curved-Spring 8641-569-004 2
* | Nut, 10-32 8640-413-007 2
23 | Overlay Trim, Lint Drwr-Black 9435-053-003 1
* | Felt Seal (back of lint screen assembly) 9532-074-004 1
* | Lint Screen Assembly ONLY (no front) 9805-036-002 1
* | Replaceable Lint Screen Only 9555-057-011 1
24 | Lock-Door Service Thumb Turn 8650-026-002 1
* | Cam, Lock 9095-044-001 1
* | Lint Screen Strap Hold Down Screws 10Bx 1/4 9545-008-001 32
25 | Controls Assy, 24VAC, Black 9857-227-001 1
* | Harness, Electronic Control 9627-770-005 1
* | Control Board 9471-016-001 1
* | Screw-trhdtorx 6bsdx1/2blk 9545-031-009 4
* | Harness, Heat Sensor 9627-679-003 1
* | Wire Nut Connector Grey 8640-276-002 2
* | Membrane Switch 9801-111-001 1
27 | Sensor Temp/Bracket Control 9501-006-003 2
* | Cover, Cabinet (Top) 9074-374-001 1
* | Insulation Cabinet Cover 9277-041-028 1
* | Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 14
* | Stack Dryer Trunion Puller 9732-243-002 1

Part # 8533-104-001 1/18

69



Dryer Back Panels and Guards

Key Description Part Number Qty
1 | Guard, Drive 9208-133-001 1
2 | Screw, 10AB x 3/8 9545-008-024 20
3 | Panel, Drive Guard, 9208-131-001 1
4 | Guard-Small, upper 9208-134-001 1
5 | Guard-side,lower 9208-132-001 1
6 | Warning, Label 8502-763-001 1
7 | Label, Instructions 8502-645-001 1
8 | Lighting and Clearance, Label 8527-112-001 1
9 | Duct, Transition 9109-127-001 1
* | Optional Duct w/Cleanout 9973-035-001 1
10 | Door, Cover-Control Box 9108-141-001 1
* | Cabinet, Cover 9074-374-001 1
* | Insulation 9277-041-028 1
* | Screw, 10AB x 3/8 9545-008-024 10
* | Wiring Diagram & Schematic 9506-821-001 1

Part # 8533-104-001 1/18




Air Flow Switch Assembly

Key Description T-30 SWD QTY
* | Air Flow switch Assy 9801-095-001 2
1 | Bracket-Airflow switch 9029-174-001 2
2 | Shield-Switch 9550-169-003 2
3 | Switch-Micro 9539-461-009 2
4 | Nut-Twin, 4-40 8640-401-001 2
5 | Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 2
7 | Pin-Cotter, .09375x.75 9451-169-002 2
8 | Screw, 10BX x 1/4 9545-008-001 3
* | Harness Assembly, Overtemp/Airflow 9627-861-001 1

Part # 8533-104-001 1/18

7



Dryer Burner Housing Group

Key Description

ES

Housing Assembly, Burner (All sheet metal parts not
listed)

T-20 SWD
9803-221-001

QTY

Panel, Back Burner Housing

9454-949-001

Screw, 10B X 1/4”

9545-008-001

¥ WIN | =

Angle, Burner Support

9003-220-001

Screw, 10B x 3/8"

9545-008-006

Burner, Main

9048-023-001

* | D

Screw 10AB x 3/8"

9545-008-006

Electrode-ignition

9875-002-003

Screw, Electrode Mtg 8B x 1/4”

9545-045-001

Valve, Gas Shut Off (not provided on machine)

9379-196-001

Pipe Nipple, 1/2 x 4 1/2, BLK

8655-073-044

Elbow, 1/2 x 90, BLK

8615-104-037

Pipe Nipple, 1/2 x 3 1/2, BLK

8655-073-047

Control Assy, Gas

9857-134-001

Wireasy-yel,47/8"

8220-001-466

Manifold, Assy

9381-012-001

Orifice, Burner-Natural #40

9425-069-030

Orifice, Burner-LP #54

9425-069-031

Bracket, Manifold

9029-306-001

Pipe Plug in end of Burner Manifold

8615-104-038

Screw, 10AB x 3/8”

9545-008-006

Bracket, High Limit Thermostat

9029-192-001

Thermostat, Hi-Limit

9576-203-002

Spacer, Hi-Limit

9538-142-001

Screw 8B x 3/4”

9545-045-007

Cover, Hi-Limit Stat

9074-329-001

Screw, 10AB x 3/8"

9545-008-006

Thermostat, Safety Shutoff

9576-207-006

Screw, 10AB x 3/8”

9545-008-006

Control, Ignition Fenwall (3 trybox)

9857-182-001

Kit, LP Conversion 20Lb Stack Kit

9732-102-034

Make-Up Air Vent Kit

9732-332-001

HIR]=2,INIP,INIEININIR,=INI=2INNININDIPRrPIR,IRrE,R,]l=R]R, N2 ININDINNERD-

72 Part # 8533-104-001 1/18




Part # 8533-104-001 1/18

73



Bearing Housing Group

Key Description T-20 SWD QTY
Bearing Housing Complete Assy (Includes bearings | 9803-160-003 1
& Spacer)
1 | Housing, Bearing 9241-161-002 1
* | Spacer, Bearing 9538-139-002 1
2 | Bearing, Ball, Front & Rear 9036-130-001 2
3 | Screw-Wizlock, 3/8-24x3/4 9545-049-002 4
4 | Nut, 5/16-18 8640-400-002 4
5 | Screw, 3/8-24x1 9545-049-001 2
6 | Nut, 3/8-24 8640-415-002 2

74 Part # 8533-104-001 1/18



Tumbler Group

Key Description T-20 SWD QTY
* | Tumbler Assy Complete W/Spider (GALV) 9848-156-001 1
1 | Tumbler Assy (Galvinized) 9848-155-001 1
* | Tumbler Assy Complete W/Spider (SS & Galv 9848-156-002 1
front)
1 | Tumbler Assy (Stainless Galvinized front) 9848-155-002 1
2 | Rod, Tumbler 9497-019-004 3
3 | Washer, Special 8641-554-001 3
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-018-001 1
6 | Nut, Wiz Lock 8640-415-004 3
7 | Spacer-Shaft 9538-164-001 1
8 | Tolerance Ring 9487-234-005 1
9 | Pulley, Driven 9908-052-002 1
10 | Washer -Flat 1/2 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
* | Belt, Drive 9040-073-013 1
* | Belt,Driven (Motor) 9040-076-012 1
10 12
| . A \
I 1+ |E|[Hi=e
A

N

A 11
%E»—'— $ —|»—E—B
2 3 1 45 6 8 9

Part # 8533-104-001 1/18

75



Description T-20 SWD QTY
* | Switch Assy, Air Flow 9801-095-001 1
1 | Switch, Air Flow 9539-461-009 1
2 | Bracket, Switch- Air Flow 9029-174-001 1
3 | Actuator, Switch 9008-007-001 1
4 | Pin, Cotter 9451-169-002 1
5 | Screw 4-40 x 5/8" 9545-020-001 2
* | Nut, Special Twin .#4-40 8640-401-001 1
* | Shield, Switch 9550-169-003 1
* | Screw 10 Bx 1/4” 9545-008-001 3
6 | Motor, Drive 9376-332-001 1
* | Pulley-motor,60hz 9453-185-001 1
* | Screw-set,5/16-18x1/2 9545-028-013 1
* | Impeller (W/Setscrew) 9278-045-001 1
7 | Plate, Motor Mtg 9982-390-002 1
* | Bolt 3/8" - 16 x 3/4” 9545-029-008 1
* | Lockwash Spring 3/8 8641-582-003 1
8 | Screw, Motor to Plate Screw-hxflgwhzlk,5/16- 9545-014-004 4
18x5/8
* | Nut-hextwinwhzlk,5/16-18 8640-400-003 4
9 | Nut 1/4x20 Motor Plate to Cabinet 8640-414-007 7
10 | Clamp-cable,3/4 8654-125-004 2
* | Screw-hxhdsltdmach,12abx1/2 9545-048-001 2
11 | SupportAssy, Intermed. Pulley 9991-053-002 1
12 | Bolt, Rd Hd 3/8-16 x 1 1/4 9545-029-010 3
13 | Bolt, 3/8-16 x 1 1/2 9545-029-012 1
12 | Nut Flange Wiziock 3/8" - 16 8640-415-004 3
* | Washer, Flat 8641-581-035 1
14 | Arm Assy-Tension, Complete 9861-022-001 1
* | Washer, Flat 8641-581-035 1

76 Part # 8533-104-001 1/18




Rear View Photos

77

Part # 8533-104-001 1/18



78

Description T-20 SWD QTY
14 | Arm Assy-Tension, Complete 9861-022-001 1
* | Washer, Flat 8641-581-035 1
15 | Ring-Retaining 9487-200-003 1
16 | Pulley Assy, Intermediate with bronze flange 9908-053-003 1

bearing
* | Bearing - Bronze Flange 9036-145-002 1
* | Spacer-Shaft (See Tumbler Group for Expandrd 9538-164-001 1

View)
* | Tolerance Ring 9487-234-005 1
17 | Pulley, Driven 9908-052-002 1
18 | Washer -Flat 8641-581-026 1
18 | LockWasher - IntTooth, 1/2" 8641-582-016 1
18 | Screw, 1/2-13x1 1/4 9545-017-009 1
19 | Belt, Drive- Motor 9040-076-012 1
20 | Belt, Drive- Tumbler 9040-073-013 1
21 | Spring, Tension 9534-319-002 1
22 | Chain, Tension 9099-012-011 1
23 | Hook, Tension 9248-022-002 1
* | Damper Inside Duct Exhaust 9125-009-001 1
24 | Pin, Damper Hinge 9451-146-007 1
* | Box-duct.lower 9041-113-001 1
* | Nut, Spring 8520-141-000 1
* | Screw #10B x 1/2 9545-008-026 3
* | Cover Duct Upper 9074-372-001 1
* | Base Duct 9047-121-001 1
* | Screw 10ABx 3/8" 9545-008-024 40
26 | Impeller, W/Set Screws 9278-045-001 1
27 | Pulley, Motor 9453-185-001
28 | Bracket for Wire Harness Under Burner Housing 9029-305-001

Part # 8533-104-001 1/18




Rear View Photos

79

Part # 8533-104-001 1/18




Control Assembly Group

80 Part # 8533-104-001 1/18



Control Assembly Group

Key Description T-20 SWD QTY
* | Control, Rear 9857-232-001 1
* | Bracket, Terminal Block Power 9029-202-001 1
1 | Strip, Terminal Marker 9558-029-003 1
2 | Terminal-Block, Power, 4 Pole 9897-035-001 1
* | Screw, 10AB x 3/8" 9545-008-024 6
3 | Harness Assembly-Power Main Fork, Upper 9627-859-007 1
4 | Wire Assembly-Ground, GRN/YEL, 7" 8220-137-002 1
* | Lock Washer, Ext tooth 8641-582-006 1
* | Screw, 10-32 x 1/2” 9545-008-027 1
5 | Transformer, 208/240/60Hz. 24/120VA 8711-007-002 1
* | Screw, 10AB x 3/8” 9545-008-024 2
6 | Fuse Holder Assembly 9200-001-002 1
7 | Fuse, 1.5Amp/250V-Fast Acting 8636-018-001 1
8 | Relay, Motor, 30Amp 24VAC 5192-299-002 1
* | Screw, Phillips, 8AB x 1/2” 9545-045-012 2
9 | Terminal Block, Power 9897-026-001 1
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 2
* | Harness-Assembly, Low Voltage, Upper 9627-867-011 1
10 | Ignition Module 9857-182-001 1
* | Screw, 10AB x 3/4” 9545-008-018 2
11 | Wire Assembly, High Voltage 9631-403-009 1
* | Door-Control Box 9108-141-001 1
* | Screw, 10AB x 3/8" 9545-008-024 3
12 | Harness, Main (Internal Box) 9627-887-004 1
* | Harness Main Extention (External Box) 9627-770-005 1
13 | Harness Motor 9627-864-007 1
14 | Control Box Panel Upper 9454-943-001 1
15 | Control Box Panel Lower 9454-944-001 1
* | Control Box Wrapper 9636-216-001 1
* | Wire Red/Black 8” 8220-062-047 1
* | Wire White #11, 14" 8220-062-038 1
* | Wire-Blue/White 5.5” 8220-062-026 1
* | Wire Black/Red #9 9” 8220-146-001 1

Part # 8533-104-001 1/18

81



Door Switch Group

Key Description T-20 SWD QTrY
1 | Door Switches 9539-487-001 2
2 | Bracket-Mounting lint tray switch 9029-297-001 1
3 | Conduit-Wire 6068-049-001 1
* | Grommet Wire 1/2 i.d. 9029-089-001 1

3

Y
_;t

i
t
i
i
t

“’hl’

TR

Hinge Plate Cover

Key Description T-20 SWD
1 | Cover-Hinge, Black 9074-377-002 1
2 | Screw-TRHDCR, 10B x 3/8, Black 9545-008-010 2

82 Part # 8533-104-001 1/18



Control Group

Key Description T-20 SWD QTY

Control Assembly 9857-227-001 1
1 | Membrain Switch OPL Black 9801-111-001 1
* | Wire Assembly Green/Yellow 8220-137-001 1
* | Wire Assembly Green 8220-001-478 1
2 | Nut-Hex #6-32 8640-411-003 1
3 | Nut-Hex #6-32 8640-411-001 3
4 | PCB Assyembly-Controller opl 9471-016-001 1
5 | Plastic Spacer #6x1/2 9538-157-016 4
6 | Plate Assembly opl ptd 9982-391-002 1

83

Part # 8533-104-001 1/18



Wiring Diagram

SENSOR
—,_Eﬁy GAS VALVE
YEL 4.875"
2 | | —ilh
SPARK -

ELECTRODE

|
|
|
|
! XE
| EE B
0 E Ok
| EE B
|
: #4 RED
I BLK-7
|
| |
| < :
| S . 5 E L
| E E§ r-—"<' O (:T) § i |
| O + #1 ORG
I 5 = #5 BLK #1 BLK
| 9 o| F o | [ #1_RED
| o = sowes| | | #1_WHT/ORG
| ] 65 Q g | [#1WT
: Z| '
| = 3| E - aTr
| 8
| — ]
b e 17 S RREISE | g
| o |[@|o|m|= (2 MOTOR
2R RS S EERRRE |
| Bl [ SRRl
L EEPE 5 L. I
| ; i ’S |
| 3 =2 B |
== |
| T [0 |
| #2 w/R | FRONT PANEL
| 3] ES ge= S 1 7
! R e | | .| [CONTROLLER] |
| < 5 1< Q | e |
| g LR P I | =EEsF|PCB AND @9 I
I © LUNT TRAY | §§%F8 DISPLAY = |
| WI/0e [7 | SWITCH | © 2 |
I #3 B/BUT N o [z e : —F] #18U 2
' #3 BK/RD 1 — 2 — — | sk/ros ' "
| O-= =0 | | |
: ro/ex [A1] | | i 1 |
#3 BK/RD | ¥ | ol J |
I #3 BK/BU T | | | == |
I o kOB R = | J5 |
| ¢ R B I | — |
|
I | | | : :
I W | ity o e 3 i e E
| | TUMBLER YE
I P VaVaVavawsN | DOOR_SWITCH YE
| N | (BEHIND FRONT PANEL L
H AT DOOR HINGE) =
l 2 l 18U oK u3
| | Ye_ 1 TEMP. SENSOR|
| .f‘ #5 BLK | (LOCATED BELOW CYLINDER)
| = |
Lo e ___ 2
9506—821—-001PR WIRING DIAGRAM DNSO020N_—-15_B_X- — X

IMPORTANT: RETAIN THIS ELECTRICAL DIAGRAM FOR SERVICE.

84 Part # 8533-104-001 1/18



X ==X 8 SlI—"NOCOSNd OILVIW4HOS dd100—1¢£8—9056

85

IC

Schemat

iring

W

"Y3IHOIH ¥O OQ VN0 38 QINOHS ONIQY3Y
‘'SINIOd 1S3L LV d3YNSVIW 38 NVO ININYNO IAVI4 “YILINWVONOIN 00 V HLIM 'S

1IN0 ONILV3H

Y04 SINIWIMINDIY ANV NOILYHIHO 40 NOILAIMOS3IA HO4 VANV SM¥INMO Ol ¥343y v
‘033dS OL dN S| YOLON N3HM S3SOTO “O'N—HOLIMS TVONJIMINID ¢

“310A0 3HL 40 AN3 3JHL LV NMOQ 1000 JILYWOLNY NV SI J¥3IHL

‘d3Hsnd SI NOLLNg

1¥VIS JHL ANV ‘3L0FTIS SI ITOAD V ‘d3S010 3¥V SHOOd 3HL NIHM SINVIS ¥3IANA T

“ININYIL N3ILIYINT,T SI04 3NN INFWNILVNOIAY INNOLLONOS TI3dVddv,T 3ND ¥3ANSSY.S
13 1VND3AVNI INJWINNOLLONO4 NN ¥3NIVHINT IN3AN3Id 39v1Gy0 30 SYN3dy3 S3d

"XNIYIONVA
"H3IHONVYE3a

S31 30 INVAV STI4 S31 SNOL Z31INOU3 ‘SIANVANOO S3A NIILYINI,IIA INFNOW NV “NOILNILLY

‘ONIDIAY3S ¥314V NOILVHIHO d3d0dd A4I¥3IA ‘NOILVHIHO SNOYIONVA ANV ¥IJO¥dNI ISNVO NV
SYOYYI ONIJIM  "STOYINOD ONIDIAY3S NIHM NOILOINNODSIA OL HOIMd S3YIM TV 13g¥1 NOILNYD

‘03S010 34V SYOOA NIHM Q3S010 “O'N—SIHOLIMS ¥00a 'L _ YOSN3S "dN3IL _H"H g0d
:S3LON T34 |¥3TT1041INOD
= 300410313 .h_F | +
HavdS (‘s 310N 33S)
L ————o0 o]0 590 o_LNa o —Ta D_WoﬁTlumal_ —
— 3 ——g 'S o |<—+04 LVISOWNY3HL  HOLIMS  LVISOWM3HL AV13Y
HOSN3S dN3l ¥3A0 y3dava  LINN—IH SV
IRV aNs 0 |=—@31 ¥OLVOIONI OILSONSVIa < N
7 Sen W
OLA
NE
NE °r gy [\ @@ * m o 507 T “
asn4 WONAININID AVI3Y
- 3IINAON VSl |  HOLIMS YOLOA MO
NOILIN9I EN:[d]
) HOLIMS
ETN ('¢ 3LON 33S) N AVH1TINM
™ 1y . || °
im/ne = gv LV »a/ay a [l ng
2 M00 AV13d NNy @
AV MS_¥000
w HOLOW J318anNL
= ™ SE o d
WOJH x| LL—1IM
@ [AOZTEY N
N o E3 S8
C [A307 i
(AP Cix “IVNINY3L
o Y ONIANNOYO ¥3AMA 3FHL OL
B b T = Q3LOANNOD ANV ANNOYD
> Hﬂﬂ. anNo @3A0¥ddY 3a00 WOI¥LOI13
S IYO01/IWNOILYN V 39
1SN ANNO¥O TYNY3LX3
N
=] =] o o
o | w o 9 g
e ¢l __w__|m._o ¢l NIZOw vm. 5 & F %
8 |7 AOZL-0LL .
* | o aN9 N Z1 1T
Qid/Im ai/Ma v 1
AOYZ=80Z oo
AVIIY HMOLOW (21 “17) AO¥Z—80T

Part # 8533-104-001 1/18




Notes

86 Part # 8533-104-001 1/18



Section: 7
50 Hz Gas Dryer

87



88

-39 T-20 SWD 50 Hz Parts

Key Description Part Number 1014
* | Strip, Terminal Marker -39 Models 9558-029-004 1
1 | Transformer 8711-007-002 1
* | Instructions, Transformer Connect 8507-230-003 1
2 | Ignition Control -39 Models 9857-182-001 1
* | Harness-Ignition Control, 9627-867-011 1
3 | Wire Assembly High Voltage 9631-403-009 1
4 | Motor 9376-332-001 1
5 | Pulley, Motor Drive 9453-185-002 1
6 | Harness Motor Extension 9627-864-007 1
* | Wiring Label Schematic/Diagram -39 models 9506-823-001 1
* | Owner’s Manual 8514-282-001 1
* | Lint Drawer Assembly -39 Models 9866-008-005 1

Part # 8533-104-001 1/18




Rear View Photos

89

Part # 8533-104-001 1/18



90

T-20 SWD -39 Gas Control Parts

Key Description Part Number Qty
1 | Kit-Honeywell VR86 Valve Flange 9732-162-001 1
* | Orifice, Main Burner #43 9425-069-025 2

2

Gas Control Valve

9857-132-004

Part # 8533-104-001 1/18




Air Flow Switch Assembly

Description
Air Flow switch Assy

T-20 SWD-39
9801-095-002

Bracket-Airflow switch

9029-174-002

Shield-Switch

9550-169-003

Switch-Micro

9539-461-009

Nut-Twin, 4-40

8640-401-001

Screw-.625, 4-40

9545-020-001

Actuator-Air Flow Switch

9008-007-001

Pin-Cotter, .09375x.75

9451-169-002

Screw, 10ABx1/4

9545-008-001

¥|OIN|OO|jn]|A|WIN|H] *

Harness Assembly, Overtemp/Airflow

9627-861-001

[T N ([Sy FEN  FEN E e=

Part # 8533-104-001 1/18

91



Schematic for Dryer 50hz 230V
-21CR

iring

W

X = =X 8 62— NOCOSNAa OILVNIHOS dd100—¢¢8—9056

"¥3HOIH ¥0 00 VN0 38 JINOHS 9NIOY3Y
'SINIOd 1S3L 1V d3¥NSVIW 38 NvO ININ¥ND IAVIS ‘YILINAVONOIN 30 V HUM G “3NINY¥IL NILUIYINIT SI04 3NN INIFWILYNDIAY INNOILINOS TIFuvddv,T 3ND ¥FANSSY.S XNIHIONVA
“1INJYID ONILY3H 13 1VNO3QVNI INIWINNOILONO NN ¥INIVYINT INIANIH 39v18Y0 30 SyN3¥Y3 S30  "¥3IHONVHE3d
Y04 SININIYINOIY ANV NOILVMIHO 40 NOILAINOSIA ¥O4 TVNNYN SHINMO OL ¥343d ¥ S31 30 INVAV STI4 §31 SNOL Z313NOLL3 ‘SIANVWNOD S3Q NIILYINI,13Q INIWOW NV NOLNILLY

'033dS OL dN S| ¥OLOW NIHM S3SOTO "O'N—HOLIMS WONRIINIO °€ ‘ONIOIAYIS 3LV NOILVNIHO ¥3dO¥d AJRIA ‘NOLVAIMO SNO¥IONVA NV ¥IJONJWI ISNVO N¥O

‘31040 3HL 40 AN 3HL Lv NMOQ 71000 OILYWOLNY NV SI JM3HL  °03HSNd SI NOLLNE SHOMMI ONIMIM “STOMINOD ONIOIAMIS NIHM NOILOINNOISIA OL MORd SIMIM TIV T3EY1 NOLAVD
L8VIS IHL ONV “G3LOTTIS S| TIOAD V ‘GISOTO JuV SHOOQ IHL NIHM SLAWVIS ¥IANA 2

'@3S010 34V SHOOA NIHM @3SOTO “O'N—SIHOLIMS ¥00d ‘L _ 9OSNIS dNdL _HNH g0d
:S3L0N T34 |d3TT104LNOD
= 300410313 Sl
HAVdS (‘s 31ON 33S) m
_|.H.1|O O f=—-04 240 D_I_mo IA o/o N8 ]
|.H.A|W“M|o—m O l<—+241 ._..<._.mO§w_m_I._. HOLIMS  1VLSOWNIHL AV13Y
HOSN3S dW3Ll ¥3A0 y3dava  LIWM-IH SY9
ANV ano O [=—(J37 ¥JOLVIIONI JILSONOVIA < HIvV
mN> M
ETN
OLA
°M g [\ mw * m o 5071 1]
3sn4d AVONAIYINTID AV13d
3INAON VSl 5[ HOLIMS dOLOW Mo
NOILINSI JAINA
) HOLIMS
("¢ 3JLON 33S) > AVl AN
™ g o\ LY v d | °
//u\ Ma/ay ag 11 na
AV 13 MS _¥00d
m HOLOW NEREITaN
= ™ va o na
Woo[i®) || (& TT=1m
e CH
N £H m »a
m _|>w|ON|VI
AOVT Cix TIVNINYG3L
- ' ONIONNQYO d3AYA JHL OL
~ Mg = Q3L03NNOD ANV ANNO¥9
W ETVD) anNo Q3A0dddY 3d00 1vOIyLo3T3
© YO0/ IVNOILYN vV 39
1SN ANNOYD TVYNY3ILX3

me®Zl F“m{ ZHO m
8 AOSZ
a7 OTL _“w__ﬂo
SLOVINOO
AV13Y HOLOW

Part # 8533-104-001 1/18

92



Wiring Diagram for Dryer 50hz 230V

FLAME

SENSOR gl B

ELECTRODE

O

(N ‘1) Aosz

B

g v#
NIG v#
REVNEZ

GAS VALVE

TEER 2
R EB K ©) _*0
oRrREZr C) g
2 #1_ORG
3 - 5 BLK #1 BLK
[ v ol P 4o 0| || #1_RED
» = #5 wi/oc | #1 WHT/ORG
_4| NESe o || #1WT
Z| & g1
a1 =
O
e ~ —|
2loie o i S EERRSE |
XK < S o, >|% o o, |
@RI | T
clelEle |F L - |
>l N I
2 5 = B |
[ 42 we |
| FRONT PANEL
O] |='-_=| =yl 42 rep : ;__ T -7~ -
IR | | .| [CONTROLLER
N T g N | ‘fi‘f‘fg‘f PCB AND ?‘
P . o
’; | LNT TRAY : siEleS8 [DISPLAY =
L #s wi/oa g : SWITCH e
seafosprges || egen i)
# [ 5= = [Hexeros : | 3
ro/sk A1 | I s J1
#3 BK/RD | ¥ | ol
#3 BK/BU T | |z | x|=x
o R < | J5
< Sl | | —
' |
| | |
® [ I I B O
M I TUMBLER YE
VvV | | DOOR swirch YE
N | BEHIND FRONT PANEL L
H T DOOR HINGE) =
42 I 1 BU YE
| Ye_ | TEMP. SENSOR|
E #5 BLK |
= |
_____________________________ N
9506—823—-001PR  WIRING DIAGRAM DNSO020N_—-39_B_X-— - X

IMPORTANT: RETAIN THIS ELECTRICAL DIAGRAM FOR SERVICE.

13A/ND

(LOCATED BELOW CYLINDER)

Part # 8533-104-001 1/18

93



94 Part # 8533-104-001 1/18



Section: 8
Electric Dryer Parts

95



Key Description Electric Dryer Parts

Part Number

Qty

1 |RELAY 5192-285-004 1
2 | RELAY-HEATERS,60AMP 5192-296-001 1
3 | CIRCUITBREAKER-3POLE 8220-057-016 1
4 | INFORMATIVE-DNS020E_-(84/85)_B 8220-057-021 1
5 | WIREASY-BLK,26" 8220-057-023 1
6 | WIREASY-BLK,#33,8" 8220-057-031 3
7 | WIREASY-WHT,#14,51/2" 8220-057-032 1
8 | WIREASY-BLK,#18,91/2" 8220-061-011 3
9 | WIREASY-BLK,36" 8220-063-020 1
10 | WIREASY-RED, 36" 8220-078-014 1
11 | WIREASY-BLK,#19,17" 8220-078-024 3
12 | WIREASY-WHT/BLK,#12,65" 8220-095-023 1
13 | WIREASY-BLK, #15,22" 8220-103-002 1
14 | WIREASY-BRN, #7,54" 8514-289-001 1
15 | WIREASY-RED, #8,19" 8527-152-001 1
16 | LABEL-WARNING,HIGHVOLTAGE 8652-134-002 2
17 | LABEL-WARNING 9049-078-001 1
18 | LABEL-WARN,FIREHAZARD(FRENCH) 9058-026-001 1
19 | LABEL-EXHAUSTWARNING,ENGLISH 9074-293-001 1
20 | LABEL-EXHAUSTWARNING,FRENCH 9074-294-001 1
21 | LABEL-WARNINGFOR208V 9114-044-001 1
22 | LABEL-DRYERLINT,ENGLISH 9114-045-001 1
23 | LABEL-DRYERLINT,FRENCH 9114-046-001 1
24 | LABEL-WIRING,INDIVIDUALBRANCH 9185-007-001 1
25 | MANUAL-OPERATORS,DNS020E 9208-142-001 1
26 | DECAL-CLEARANCE 9277-041-014 1
27 | NUT-HEXKEPS, 1/4-20UNC,2B 9295-004-002 3
28 | TERMINAL-GROUNDING 9295-005-002 1
29 | TERMINAL-LUG,SOLDERLESS 9377-003-001 1
30 | BAFFLLE-HEATERHOUSING 9452-824-001 1
31 | BUSHING-INSULATED,3/4" 9454-944-001 3
32 | BOTTOM-HOUSING,HEATER 9471-016-003 1
33 | COVER-CONTROL HEATER 9488-011-002 1
34 | COVER-HEATER 9538-049-002 1
35 | DEFLECTOR-BOTTOM ELECTRIC HSG 9545-031-005 1
36 | DEFLECTOR-WRAPPER,ELECTRIC HSG 9545-045-002 1
37 | FILLER-COVER TERMINAL 9545-045-008 1
38 | GUARD-TOP ELECTRIC HEATER 9551-030-001 1
39 | JUMPER-FORMED 9551-031-001 1

2

N
o

JUMPER-STRAIGHT

Part # 8533-104-001 1/18




41 |VARISTOR-COILSUPPRESSOR 9377-003-001 1
42 | PLATE-COVER,RECIRCULATION 9452-824-001 1
43 | PLUG-PLASTIC,7/8" 9456-041-006 3
44 | PCBASY-CONTROLLER,OPLDRY-ELECT 9471-016-003 1
45 | RAIL-DIN,35X15MM 9488-011-001 2
46 | RAIL-DIN,35X15MM 9488-011-002 1
47 | WIRINGLABEL-SCHEMATIC/DIAGRAM 9506-835-001 1
48 | SPACER-METAL 9538-166-006 2
49 | SCREW-HXHDCAP,1/4-20X3/4 9545-018-014 3
50 | SCREW-PNHDCR,6BX3/8 9545-031-005 2
51 | SCREW-HXWSHDSLTD,8BX1/2 9545-045-002 6
52 | SCREW-HXWSHD,8ABX3/8 9545-045-008 6
53 | SUPPORT-WIRE 9548-283-001 1
54 | SHIELD-HEATINGELEMENTS 9550-197-001 1
55 | SIDE-CONTROL,HEATER 9551-040-001 2
56 | SIDE-HOUSING,HEATER,RH 9551-063-001 1
57 | SIDE-HOUSING,HEATER,LH 9551-064-001 1
58 | STRIP-MARKER, TERMINAL 9558-029-006 1
59 | WIREHARNESS-OVERTEMP/AIRSWITCH 9627-861-002 1
60 | WRAPPER-HOUSING,HEATER 9636-217-001 1
61 | WRAPPER-CONTROL 9636-218-001 1
62 | CONTROLASSY-OPL,NONREV,ELEC 9857-227-003 1
63 | CNTROLASY-T20SWD,ELEC,0PL84/85 9857-232-003 1
64 | CONTROLSASSY-ELEC/HTR,-84 9857-252-001 1
65 | HEATER-ELEMENT,10KW,208V,STK 9870-093-002 2
66 | TERMINALBLOCKASSEMBLY-POWER 9897-026-001 2
67 | BLOCK-POWER,3POLE 9897-037-001 1
68 | BLOCK-POWER,1POLE 9897-038-001 1

- »
J PTION Add pDhal Pd 0

40 b 4 C alge Ul

CIRCUITBREAKER-3POLE

5198-213-003

CONTROLSASSY-ELEC/HTR,-85

9857-252-002

HEATER-ELEMENT, 10KW,240V,STK

9870-093-001

Part # 8533-104-001 1/18

97



98

Key Description Additional Parts for -82

400 / 50 / 3/ 4 wire + ground 15 kW Electric

Part Number

Qty

1 | RELAY-HEATERS,60AMP 5192-291-001 1
2 | CIRCUITBREAKER-3POLE 5198-213-004 1
3 | INFORMATIVE-DNS020E_-(84/85)_B 6102-018-366 1
4 | WIREASY-BLK,26" 8220-001-499 1
5 [ WIREASY-RED,36" 8220-057-032 1
6 | LABEL-WARN,FIREHAZARD(FRENCH) 8502-702-001 1
7 | LABEL-EXHAUSTWARNING,ENGLISH 8502-708-001 1
8 | LABEL-EXHAUSTWARNING,FRENCH 8502-708-002 1
9 [ LABEL-WARNINGFOR208V 8502-711-001 1
10 | LABEL-DRYERLINT,ENGLISH 8502-727-001 1
11 | LABEL-DRYERLINT,FRENCH 8502-727-002 1
12 [JUMPER-FORMED 9295-004-002 1
13 | JUMPER-STRAIGHT 9295-005-002 2
14 [PULLEY-MOTOR,60HZ 9453-185-001 1
15 [ WIRINGLABEL-SCHEMATIC/DIAGRAM 9506-835-001 1
16 | STRIP-MARKER, TERMINAL 9558-029-006 1
17 [ CNTROLASY-T20SWD,ELEC,0OPL84/85 9857-232-003 1
18 [ CONTROLSASSY-ELEC/HTR,-84 9857-252-001 1
19 | HEATER-ELEMENT,10KW,208V,STK 9870-093-002 2

Part # 8533-104-001 1/18




Notes

99

Part # 8533-104-001 1/18



